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Intertek testing service Shenzhen Ltd. Guangzhou Branch
  Room ϰϭϬϯ Θ ϰϮϬϯ, No. ϲϯ Punan Road, Huangpu District, Guangzhou, China

Tel: ϬϮϬ-ϴϮϭϯϵϲϲϴ      Fax: ϬϮϬ-ϯϮϭϱϳϱϯϴ
Website: www.intertek.com

ϮϬϮϰ-ϭϮ-ϯϭ

ϭ.This report is invalid without authorized personΖs signature.

Ϯ.This report is invalid where any unauthorized modification indicated.

ϯ.Don’t copy this report in partial (except full copy) without any official approval in written by our company.

ϰ.This report is for the exclusive use of IntertekΖs Client and is provided pursuant to the agreement between

Intertek and its Client. IntertekΖs responsibility and liability are limited to the terms and conditions of the

agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the

agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is

authorized to permit copying or distribution of this report and then only in its entirety. Any use of the

Intertek name or one of its marks for the sale or advertisement of the tested material, product or service

must first be approved in writing by Intertek. The observations and test results in this report are relevant

only to the sample(s) tested. This report by itself does not imply that the material, product, or service is or

has ever been under an Intertek certification program.

ϱ.All the test results if need to give the statement of conformity refer to the decision rule of ILAC Gϴ:Ϭϵ/ϮϬϭϵ

Clause ϰ.Ϯ.ϭ“Binary Statement for Simple Acceptance Rule”.
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CůieŶƚ IŶfŽƌŵaƚiŽŶ͗

TeƐƚ MeƚhŽdƐ AŶd SƚaŶdaƌdƐ͗

LabŽƌaƚŽƌǇ iŶfŽƌŵaƚiŽŶ͗

Approved By: Checked By:

Noted：If you have any questions for the report, please contact: lillian.lf.heΛintertek.com

ϮϬϮϰ-ϭϮ-ϯϭ

Intertek testing service Shenzhen Ltd. Guangzhou Branch
  Room ϰϭϬϯ Θ ϰϮϬϯ, No. ϲϯ Punan Road, Huangpu District, Guangzhou, China

Tel: ϬϮϬ-ϴϮϭϯϵϲϲϴ      Fax: ϬϮϬ-ϯϮϭϱϳϱϯϴ
Website: www.intertek.com

ReƉŽƌƚ AƵƚhŽƌiǌed ͗

Specification Standard

Test Standard

Test Conclusion

Test Type

Good Condition

ϮϬϮϰ/ϭϭ/ϭϴ

ϭ box

Applicant Name:

Address:

Attn:

InnoMaster Home(ZhongShan)Co.,Ltdഩഩ

The ϱth of No.Ϯ SHA GANG DONG ROAD ,GANGKOU TOWN ,ZHONGSHAN CITY
,GUANGDONG PROVINCE, CHINAഩഩഩ

/

Sample ID.

Model and/
or type reference

Product Name

PƌŽdƵcƚ IŶfŽƌŵaƚiŽŶ͗

LCB Wall panel

/

SϮϰϭϭϮϱϬϱϰGZU.ϬϬϯ

Sample
Description
Received
Date
Sample
Amount

John He
Engineer

Penny Pan
Technical Manager

InnoMaster Home(ZhongShan)Co.,Ltdഩഩ

The ϱth of No.Ϯ SHA GANG DONG ROAD ,GANGKOU TOWN ,ZHONGSHAN CITY
,GUANGDONG PROVINCE, CHINA

Performance test, samples provided by the applicant

Manufacturer

Please refer to next following pages.

Please refer to next following pages.

Please refer to next following pages.

Testing Laboratory

Test location

Intertek testing services Shenzhen Ltd. Guangzhou Branch

Room ϰϬϭ/ϱϬϭ/ϲϬϭ/ϴϬϭ/ϵϬϭ/ϭϬϬϯ, No. ϴ, East BaoYing Road, Huangpu District,
Guangzhou, China

Address
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ϭ͘ VŽůaƚiůe OƌgaŶic CŽŵƉŽƵŶdƐ AŶd AůdehǇde CŽŶƚeŶƚ AŶaůǇƐiƐ

Parameters of the emission chamber test：
Chamber type: Ϭ.Ϭϲ mϯ stainless steel chamber
Climatic conditions: ϮϯΣC, ϱϬй R.H

Air exchange：_Ϭ.ϱ_ h-ϭ

Loading factor：ϭ mϮ/mϯ

Sampling：Tenax TA Θ DNPH cartridge
The cut edges of submitted sample were sealed by Aluminum tape.

Remark:
TVOC с Total volatile organic compounds. Substances in the range of Cϲ to Cϭϲ. 
Detection limit (individual compound)с Ϯ.Ϭ ђg/mϯ

Detection limit (TVOC)с ϮϬ ђg/mϯ

Detection limit (Formaldehyde Θ Acetaldehyde) с ϱ.Ϭ ug/mϯ.
* с indicates compound identified and quantified by DNPH derivitization and HPLC/DAD analysis.
** с Denotes quantified using the Relative Response Factor to toluene for the compound.

ϮϬϮϰ-ϭϮ-ϯϭ

Intertek testing service Shenzhen Ltd. Guangzhou Branch
Room ϰϭϬϯ Θ ϰϮϬϯ, No. ϲϯ Punan Road, Huangpu District, Guangzhou, China

Tel: ϬϮϬ-ϴϮϭϯϵϲϲϴ      Fax: ϬϮϬ-ϯϮϭϱϳϱϯϴ
Website: www.intertek.com

 TeƐƚ IƚeŵƐ͕ MeƚhŽd aŶd ReƐƵůƚƐ͗

With Reference To ISO ϭϲϬϬϬ-ϯ:ϮϬϮϮ, ISO ϭϲϬϬϬ-ϲ:ϮϬϮϭ, ISO ϭϲϬϬϬ-ϵ:ϮϬϮϰ Θ ISO ϭϲϬϬϬ-ϭϭ:ϮϬϮϰ, The
Sample Was Tested In The Emission Test Chamber. After Defined Times Samples Of The Chamber Air
Were Collected On Sorbent Tubes (Tenax TA Θ DNPH Cartridge) VOCs Were Detected By Automatic
Thermal Desorption-Gas Chromatography /Mass Spectrometric (ATD-GC/MS). Formaldehyde And Other
Carbonyl Compound Was Identified And Quantified By DNPH Derivitization And Detected By High
Performance Liquid Chromatography-Diode-Array Detector (HPLC/DAD).

Testing compound CAS No.
Limit values of emission classes

(ђg/mϯ) After Ϯϴ days
Result

(ђg/mϯ)
after Ϯϴ days

Emission
class

Aн A B C
Formaldehyde* ϱϬ-ϬϬ-Ϭ фϭϬ.Ϭ фϲϬ.Ϭ фϭϮϬ.Ϭ хϭϮϬ.Ϭ фϱ.Ϭ Aн
Acetaldehyde* ϳϱ-Ϭϳ-Ϭ фϮϬϬ.Ϭ фϯϬϬ.Ϭ фϰϬϬ.Ϭ хϰϬϬ.Ϭ фϱ.Ϭ Aн

Toluene ϭϬϴ-ϴϴ-ϯ фϯϬϬ.Ϭ фϰϱϬ.Ϭ фϲϬϬ.Ϭ хϲϬϬ.Ϭ фϮ.Ϭ Aн
Tetrachloroethylene ϭϮϳ-ϭϴ-ϰ фϮϱϬ.Ϭ фϯϱϬ.Ϭ фϱϬϬ.Ϭ хϱϬϬ.Ϭ фϮ.Ϭ Aн

Xylene ϭϯϯϬ-ϮϬ-ϳ фϮϬϬ.Ϭ фϯϬϬ.Ϭ фϰϬϬ.Ϭ хϰϬϬ.Ϭ фϮ.Ϭ Aн
ϭ,Ϯ,ϰ-trimethylbenzene ϵϱ-ϲϯ-ϲ фϭϬϬϬ.Ϭ фϭϱϬϬ.Ϭ фϮϬϬϬ.Ϭ хϮϬϬϬ.Ϭ фϮ.Ϭ Aн

ϭ,ϰ-dichlorobenzene ϭϬϲ-ϰϲ-ϳ фϲϬ.Ϭ фϵϬ.Ϭ фϭϮϬ.Ϭ хϭϮϬ.Ϭ фϮ.Ϭ Aн
Ethylbenzene ϭϬϬ-ϰϭ-ϰ фϳϱϬ.Ϭ фϭϬϬϬ.Ϭ фϭϱϬϬ.Ϭ хϭϱϬϬ.Ϭ фϮ.Ϭ Aн

Ϯ-butoxyethanol ϭϭϭ-ϳϲ-Ϯ фϭϬϬϬ.Ϭ фϭϱϬϬ.Ϭ фϮϬϬϬ.Ϭ хϮϬϬϬ.Ϭ
Styrene ϭϬϬ-ϰϮ-ϱ фϮϱϬ.Ϭ фϯϱϬ.Ϭ фϱϬϬ.Ϭ хϱϬϬ.Ϭ

фϮ.Ϭ Aн
фϮ.Ϭ Aн

фϮϬ.Ϭ AнфϭϬϬϬ.Ϭ фϭϱϬϬ.Ϭ фϮϬϬϬ.Ϭ хϮϬϬϬ.ϬTVOC** --
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Ϯ͘ EŵiƐƐiŽŶ Žf CMR ƐƵbƐƚaŶceƐ

Parameters of the emission chamber test: 

Chamber type: Ϭ.Ϭϲ mϯ stainless steel chamber
Climatic conditions: ϮϯΣC, ϱϬй R.H

Air exchange：_Ϭ.ϱ_ h-ϭ

Loading factor：ϭ mϮ/mϯ

Sampling：Tenax TA Θ DNPH cartridge

The cut edges of submitted sample were sealed by Aluminum tape.

Remark: 
Detection limit сϭ.Ϭ ђg/mϯ

Trichloroethylene ϳϵ-Ϭϭ-ϲ фϭ.Ϭ фϭ.Ϭ

Requirement
 (ug/mϯ)

Concentration
(ug/mϯ)

Benzene ϳϭ-ϰϯ-Ϯ фϭ.Ϭ фϭ.Ϭ

Comment: The limits of VOCΘ Aldehydes concentration were quoted from French building material VOC
label pack Ϯ which updated on ϭϵth April ϮϬϭϭ.

With Reference To ISO ϭϲϬϬϬ-ϯ:ϮϬϭϭ, ISO ϭϲϬϬϬ-ϲ:ϮϬϮϭ, ISO ϭϲϬϬϬ-ϵ:ϮϬϬϲ Θ ISO ϭϲϬϬϬ-ϭϭ:ϮϬϬϲ, CMR
substances were detected by Automated Thermal Desorption-Gas Chromatography /Mass Spectrometric
(ATD-GC/MS).

Testing compound CAS No.

Bis(Ϯ-ethylhexyl) phthalate (DEHP) ϭϭϳ-ϴϭ-ϳ фϭ.Ϭ фϭ.Ϭ
Dibutyl phthalate ϴϰ-ϳϰ-Ϯ фϭ.Ϭ фϭ.Ϭ
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ϯ͘  VOC EŵiƐƐiŽŶƐ CůaƐƐ Labeů
AS per French VOC regulation as published on Ϯϱ March ϮϬϭϭ and on ϭϯ May ϮϬϭϭ, the label on the
products includes a letter indicating the highest(worst) emission class of the listed individual
substances and TVOC.

There are detailed rules on how the label has to look like. An example is given below. Minimum
dimensions are ϭϱmm x ϯϬmm. the addtional sentence below always shall be placed on the
packaging in readable letter size.
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AƉƉeŶdiǆ A͗ SaŵƉůe Receiǀed PhŽƚŽ

The front of tested sample (Exposed surface)

The back of tested sample
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The sample received with package

ReǀiƐeƌ
/

ReǀiƐiŽŶ NŽ͘ Daƚe
RϬ /

REVISION
Original Report Issue

*************************************End of Report*************************************

Reǀieǁeƌ
/

ReǀiƐiŽŶ͗

The sample received with package

Page ϴ of ϴ


